FORM-1

for

PROPOSED EXPANSION OF PESTICIDE PRODUCTS IN
EXISTING UNIT

of

M/S. GSP CROP SCIENCE (P) LTD.

PLOT NO 1,2, 15 & 16, OPP. STATE BANK OF INDIA,
GIDC IND. ESTATE, NANDESARI,
DIST: VADODARA-391340 (GUJ.)

Page 0



APPENDIX |

(See paragraph - 6)

FORM 1

(1) Basic Information

Sr. Item Details

No.

1. Name of the project/s GSP Crop Science (P) Ltd.

2. S. No. in the schedule 5(b)

3. Proposed capacity/area/length/tonnage | For detail Please refer Annexure — I and
to be handled/command area/lease| Plot area — 43473 m?
area/number of wells to be drilled

4. New/Expansion/Modernization Expansion

5. Existing Capacity/Area etc. -

6. Category of Projecti.e. ‘A’ or ‘B’ ‘A

7. Does it attract the general condition? If | No
[...]
Xylene 4300 2838 | Xylene (Recovered) 4100 2706
Water 3000 1980 | Impurities 218.41 143.97
Water 3000 1980
Thiomethoxozim 1000 660
Total Input 8724 5757.84 | Total Outputs 8724 5757.84
Effluent Load -
Finished Product 660 Kg of Thiomethoxozim Technical
Effluent Load
Gas 135.87 | Kgs of HCI
Saleable By-products Nil
Liquid Waste 2123.97 | Kg having following composition
6.78 % Org Impurity
93.22 % Water
Solid Waste Nil

Page 60




ANNEXURE-IV

DETAILS OF WATER CONSUMPTION & WASTE WATER GENERATION AND TREATMENT &
DISPOSAL SCHEME

WATER CONSUMPTION & WASTE WATER GENERATION

Existing
Sr.No. Purpose of Water Water Consumption Waste Water
m3/Day Generation m*/Day
1. Domestic 10 8
2. Industrial
Process 28 47
Cooling Tower 30 20
Boiler 30 20
Washing 30 27
Scrubber 3 -
3. Gardening 10 --
Industrial Total 121 114
Total 141 122
After Proposed Expansion
Sr.No. Purpose of Water Water Consumption Waste Water
m3/Day Generation m*/Day
1. Domestic 30 24
2. Industrial
Process 143 175
Cooling Tower 112 8
Boiler 168 10
Washing 20 20
RO Reject -- 80
3. Gardening 30 --
Industrial Total 443 293
Total 503 317

Page 61




Note: Water requirement is met through GIDC then water is passed through the RO Plant. Treated
RO water (280 KL/Day) is used in cooling tower (112 KL/Day) and boiler (168 KL/Day) purpose.

WATER BALANCE DIAGRAM (Unit — KL/Day)

Fresh Water — 503

A\ 4

A\ 4

A\ 4

A\ 4

Domestic — 30 Washing — 20 RO - 280 Process — 143 Gardening — 30
Cooling Tower — Boiler — 168 MEE — 60 Incinerator — 40
112 3
A 4 i
RO Reject - Cordomence warer— ||| MEE Inci. Ash

30 ondensate Water Salt

20 24 L A 4
TSDF
10 75
8 v
¢ \ 4 A A 4
A\ 4 Y >
ETP-217 N CETP

Soak Pit/ Septic
Tank - 24

Page 62



EFFLUENT TREATMENT SCHEME

e Non toxic and biodegradable effluent

Effluent treatment is divided into 4 stages, namely, Pre Primary, Primary, Secondary and
Tertiary.

Pre Primary Treatment:

Non toxic and biodegradable effluent (217 m*/Day) from factory of High, medium and Low
COD shall be collected in Collection Tanks-1 (B-101), Collection Tank 2 (B-102), Collection
Tank 3 (B-103), Collection Tank 4 (B-104) & Collection Tank 5 (B-105).Tanks shall be provided
with floating mixer to keep liquid in suspension. Here, Fenton treatment will be given to
effluent by sulfuric acid from Acid Dosing Tank (B-106) with help of Acid Dosing Pump (P-
106) and bring down pH up to 3. Then addition of ferrous Sulphate and Hydrogen Peroxide
will be done from Ferrous Dosing Tank (B-111 A/B) and H,0, Dosing Tank (B-107)
respectively.

Primary Treatment:

After Fenton treatment effluent shall be pumped to Neutralization Tank (B-112) with help of
raw effluent pumps 1, 2 & 3 (P-101, P-102, P-103, P-104 & P-105). The Buffer tanks 1 & 2
are provided for the shock load and also if the result will not achieve as per norms then
pumping of effluent will be done in the Buffer Tanks 1 & 2 (B-104, B-105).

Then after, effluent shall be pumped to Neutralization in which lime continuous addition
and stirring of lime is done from lime dosing tank (B 110 A/B) by help of lime dosing pump
(P-110A/B) to maintain the pH of the effluent. The neutralize effluent shall go to Flash
Mixing tank (B-113) in which polyelectrolyte is added from PE-dosing Tank (B-108) with help
of PE dosing pumps (P-108) to carry out flocculation by using a Flocculator (M-113). With
this, the solid particles form chain and remain together and gets denser.

Then effluent is passed to Primary clarifier (B-114) where the suspended solids are allowed
to settle down and decanted effluent passes to Aeration Tank-1 (B-115).

Secondary Treatment:

Secondary treatment is done in two stages which consist of two aeration tanks (B-115 & B -
117) and two clarifiers (B-116 & B-118), In aeration tank biodegradation of organic matter of
the wastewater shall be carried out by bacteria (suspended growth) in the AT and for that
oxygen shall be supplied by Triton Process Aerator Mixer Fixed Type (AM-115A/B). Aerators
also keep MLSS in suspension. As per requirement nutrient dosing shall be done in aeration
tank which is food for bacteria and helps in bacteria multiplication.

The sludge after setting in primary clarifier is sent to Filterpress-1 (F-124 A) for dewatering.

Then after, supernatant wastewater shall go to proposed Secondary Clarifier-1 (B-116) from
Aeration Tank-1. Here, the suspended solids shall be settled. Activated sludge shall be
removed from bottom of B-116 and pumped by sludge recycle pump P-116 to AT-2 to
maintain MLSS and remaining sludge to Filter Press-2 (F-124 B) for dewatering. The Effluent
is then send to Aeration Tank 2 (B-117) Here, again biodegradation of left out organic
matter of the wastewater shall be carried out by bacteria (suspended growth) in the AT-2
and for that oxygen shall be supplied by Triton Process Aerator Mixer Fixed Type (AM-
117A/B). Then after, wastewater shall go to proposed Secondary Clarifier-2 (B-118) from
Aeration Tank-2. Here, the suspended solids shall be settled. Activated sludge shall be
removed from bottom of (B-118) and pumped by sludge recycle pump-2 (P-118) to B-117 to

Page 63



maintain MLSS and remaining to Filter Press-2 (124 B). Nutrient will be added in Aeration
tank — | and Aeration Tank Il for growth of Bacteria.

Tertiary Treatment:

Tertiary treatment is done for final filtering and removing some impurities from Treated
Effluent. Overflow (Clear supernatant) of Clarifier shall be collected in Intermediate Sump
(B-119). Treated effluent shall be passed through to Pressure Sand Filters (F-120 A/B) and
Activated Carbon Filters (F-121 A/B/C) and then collected in Treated Effluent sump (B-123)
before final discharge to CETP. If the Effluent norms are not within the limit the instead of
Intermediated sump it will be sent to Buffer tank-3 (B-122) and will be sent to Buffer Tank-2
for further treatment. Filtrate from Filter Press 1 & 2 shall be collected in Drain Pit and then
pumped to Buffer Tank-1.

Sludge from Filter Press-1 (F-124 A) &filter press-2 (F124 B) shall be collected in Hazardous
Waste Storage Area and ultimate disposal to TSDF.

o Non biodegradable high TDS & high COD effluent:

The high TDS (60 m*/Day) effluent will be collected in ME feed Tank (B-130). The MEE feed
effluent will be preheated by using hot condensate coming from the evaporator. The
effluent will be feed to continuous multiple Effect Evaporator (M-131) and the effluent
concentrated continuously by using stream as heating medium to multiple stages. The
evaporated and condensate water will be collected in Condensate Tank (B-132) and recycled
to ETP. The solid from the MEE will be collected in Hazardous waste Storage Area and
ultimate disposal to TSDF.

The Non biodegradable high COD effluent (40 m?/Day) will be incinerated in Incinerator

after neutralized the effluent. The solid from the incinerator will be collected in Hazardous
waste Storage Area and ultimate disposal to TSDF.

Page 64



ETP Unit Size:

=
- 5 5 =
s | = = - = < =
= . = - =) =
= | = o £ = =
¥ —_ : o ..i = =
<
¥
1 B B-101 1 Collection Tank -1 RCC with A/A brick lining | 9.0m X4.5m x [5.0+0.7FB], 200 m3
2 B B-102 1 Collection Tank -2 RCC with A/A brick lining | 9.0m X4.5m x [5.0+0.7FB], 200 m3
3 B B-103 1 Collection Tank -3 RCC with A/A brick lining | 9.0m X4.5m x [5.0+0.7FB], 200 m3
a4 B B-104 1 Buffer Tank -1 RCC with A/A brick lining | 4.5mx4.4mx [5.0m+0.7mFB] ,95 m3
5 B B-105 1 Buffer Tank -2 RCC with A/A brick lining | 4.5mx4.4mx [5.0m+0.7mFB], 35 m3
B B-106 1 Acid Dosing Tank MS dia 2.25 m x2.5 m HT, 10m3
7 B-107 1 H,0. Dosing Tank 55316L dia 2.75 m x 1.7 m HT, 10 m3
8 B B-108 1 PE Dosing Tank HDPE dia 1.2 m x1.0LD +0.5FB, 1m3
9 B B-109 A/B 2 Nutreint Dosing Tank HDPE dia 1.3 m x1.2LD +0.5FB, 1.6m3
10 B B-110 A/B 2 Lime Dosing Tank MSEP dia 2m x1.5 LD+0.3HB +0.5FB, 4.7m3
11 B B-1114/B 2 Ferrous Dosing Tank MASRL dia 2m x1.5 LD+0.3HB +0.5FE, 4.7m3
o ) ., o 1.8mx1.8mx[2.65m+0.5mFB],
12 B B-112 1 Neutralisation Tank RCC with A/A brick lining
8.60m3
13 B-113 1 Flash Mixing Tank RCC 12.47m3
14 B B-114 1 Primary Clarifier RCC 4.8mdia ¥[3m+0.9 mFB],55 m3
_ 14.0mx9.0mx [6.0m+0.7mFE],
15 B B-115 1 Aeration Tank -1 RCC
736m3
16 B B-116 1 Secondary Clarifier-1 RCC 4.6mdia X[3m+0.9 mFB],50 m3
_ 14.0mx9.0mx [6.0m+0.7mFE],
17 B B-117 1 Aeration Tank -2 RCC
736m3
18 B B-118 1 Secondary Clarifier-2 RCC 4.6mdia ¥[3m+0.9 mFB],50 m3
19 B B-11% 1 Intermediate Sump RCC 6.0mx4.4mx[3m+0.5mFB], 93m3
20 F F-120 A/B 2 Presure Sand filter FRP 10m3/hr
21 F | F-121A/B/C 3 Activated Carbon Filter FRP 10m3/hr
22 B B-122 1 Buffer Tank-3 RCC 6.0mx4. 4mx[3m+0.5mFB], 93m3
23 B B-123 1 Treated Effluent Sump RCC g.6mx5smx[3mLD+0.5mFB], 115m3
24 F F-124 A 1 Filter Press -1 PR 40m3/day
25 F F-124B 1 Filter Press -11 Pp s50m3/day
26 B B-126 1 Drain Pit-1 RCC with A/A brick lining 0.75mX0.75mX(0.7m+0.3mFB)
27 B B-127 1 Drain Pit-2 RCC with epoxy painting L.OmXL.0mX{0.7m+0.3mFB)
28 B B-128 1 Drain Pit-3 RCC with epoxy painting 0.75mX0.75mX{0.7m+0.3mFB)
Hazardous Waste Storage )
29 H H-129 1 RCC& Brick masonary 10 mX 8m
Area
30 B B-130 1 Alum Dosing Tank MSREL dia 2m x1.5 LD+0.3HB +0.5FB, 4.7m3
30 B B-131 1 ME Feed Tank RCC 3m % 3m x (2.5m LD+0.5mFB)
31 E E-132 1 MEE Unit 55 & MSER 30 {L,-"Da'y'
32 B B-133 1 ME Condesate Tank RCC 3m ¥ 3m % (2.5m LD+0.5mFB)

Page 65



Page 66



Page 67



Incinerator Layout drawing showing all the above equipments is shown in Figure-I.

HOVLS
e |-|J - JTI\_
H
T
1]
i
i
| I
& L
s li
rﬁ& INIod
1| ONITdAYS
|
|
|
t
|
I
_
008

NV @l

ANVL
Y384ryds NN

G

NOILLYAA 14
HHBNYHO H2GHVHD
AHNYL AYYCNODES ARYRIHA
ONIHONINO 000& e e
b1 — —1 _ e huigh B M
o\ [0 0 o 1
i3] .
(®@] e b
PSS ey Iy
| ) o=
[ H
T
I
O
o
| Aﬂ
LA
olela Lol dhnd - d
y3gandos ¥andng - 8
3T1ZZON AYHdS - S
ANHO4 1

Page 68

“pogopeLIYY "DADA  90AIN NNV © Ag ubissq
© ONIMYYQ LNOAYT HOLYMINIONI

MIIA 0L

~—0057—




ANNEXURE-V

DETAILS OF HAZARDOUS WASTE GENERATION & DISPOSAL

S.No.

Waste Details

Waste
Category

Quantity MT/Month

Existing

Proposed

Total After
Proposed
Expansion

Mode of Disposal

ETP Sludge

343

17

43

60

Collection,
Storage,
Transportation
and Disposal at
TSDF, NECL,
Nandesari

Residue
containing Toxic
metals/organic
/Process waste

26.1

16

20

Collection,
Storage,
Transportation
and Disposal at
CHWIF, NECL,
Nandesari.

Used Oil

5.1

0.42
KL/Month

1
KL/Month

1.42
KL/Month

Collection,
Storage,
Transportation
And Selling to
authorized
recyclers.

Discarded
liners/Bags
Carboy
Drums
Unitin
No./Month

333

582
333
42

300
254
50

880
587
92

Collection,
Storage,
Transportation
And Selling to
authorized
recyclers.

Salt from TEE

26.2

22.5

45

67.5

Collection,
Storage,
Transportation
and Disposal at
TSDF, NECL,
Nandesari.

Distillation Residue

36.4

20

20

Collection,
Storage,
Transportation
and Disposal at
Common
Incineration Site
at  M/s. NECL,
Namdesari or sell
to Cement
Industry

Incineration Ash

36.2

21

21

Collection,
Storage,
Transportation
and Disposal at
TSDF, NECL,
Nandesari.

Spent Catalyst

35.2

4.7

4.7

Collection,
Storage,
Transportation

Page 69




and Disposal at
Common
Incineration Site
at M/s. NECL,
Namdesari or sell
to suppliers

Spent HCI (30%)

D2

15

19

34

Collection,
Storage,
Transportation &
Sell to end user

10.

HBr

B26

12

20

Collection,
Storage,
Transportation &
Sell to end user

11.

Liquid Ammonia

C1

14

14

Collection,
Storage,
Transportation &
Sell to end user

12.

NaBr

B26

4.4

4.4

Collection,
Storage,
Transportation &
Sell to end user

13.

Spent Sulphuric
Acid (45%)

D2

187.5

187.5

Collection,
Storage,
Transportation &
Sell to end user

Page 70




ANNEXURE-VI

DETAILS OF AIR POLLUTION CONTROL SYSTEM

(A) Details of Flue Gas Stack ; Stack Attached To Boiler

SOURCES OF GASESOUS EMISSIONS STACK

Fuel Used Coal

Quantity of Fuel 850 Kg/hour

Type of Emissions SO, NOx SPM
Permissible Limits 262 ppm 94 ppm 150mg/Nm>
Stack Height 36 meters

Stack Diameter at the Top 800 MM

Air Pollution Control System

Cyclone Separator with Bag Filter

(B) Details of Flue Gas Stack : Stack Attached To Incinerator as per CPCB Guidelines

Sources of Gaseous Emissions Stack

Fuel Used F.0./L.D.O.

Quantity of Type 80 Liter/Hr — LDO

Stack Height 30 Meters

Stack Diameter at The Top 750 MM

Air Pollution Control System Ventury Scrubber

Type of Emissions SO, NOx SPM
Permissible Limits 262 ppm 94 ppm 150mg/Nm>

Page 71




(C) Details of Process Vent

Sr.No. | Stack attached to Stack Height | Air Pollution Parameter | Permissible Limit
Control System

Existing

1 Chlorpyrifos 15m Two Stage Water HCI 20 mg/Nm*
Scrubber

2 Profenophos 15m Two Stage Water| HBr 5 mg/Nm?>
Scrubber

3 Glyphosate 15m Two Stage Water HCI 20 mg/Nm>
Scrubber

Proposed

4 Hexaconazole 15m Two Stage Alkali SO, 40 mg/Nm?>
Scrubber

5 Diafenthiuron 15m Two Stage Alkali NH; 175 mg/Nm3
Scrubber

6 Finpronil 15m Two Stage Waten HBr 5 mg/Nm3
Scrubber

7 Thiomethoxozim 15m Two Stage Water HCI 20 mg/Nm*
Scrubber

Page 72




ANNEXURE-VII

Details of Hazardous Chemicals Storage & Handling

Sr. | Name of Hazardous Chemical Type MOC Size KL No Dimension

No.
1 |Formic Acid liquid MS 10 1 40mx2.0m
2 |Sulphuric Acid Liquid MS 20 2 53mx25m
3 |Nitric Acid liquid MS 20 1 53mx25m
4 |Bromine liquid MS 5 1 25mx15m
5 |MDC liquid MS 25 1 3.10mx3.65m
6 |Methanol liquid MS 20 2 53mx25m
7 DMF liquid MS 10 1 50mx1.8m
8 |HCl liquid HDPE 30 2 53mx25m
9 |o-Xylene liquid MS 20 1 53mx25m
10 (Toluene liquid MS 20 1 53mx25m
11 [N-Hexane liquid MS 20 1 53mx25m

Page 73




ANNEXURE - Vil

SOCIO - ECONOMIC IMPACTS

1) Employment Opportunities

The manpower requirement for the proposed project is being expected to generate some
permanent jobs and secondary jobs for the operation and maintenance of plant. This will
increase direct / indirect employment opportunities and ancillary business development to
some extent for the local population.

This phase is expected to create a beneficial impact on the local socio-economic

environment.

2) Industries
Required raw materials and skilled and unskilled laborers will be utilized maximum from the
local area. The increasing industrial activity will boost the commercial and economical status

of the locality, to some extent.

3) Public Health

The company regularly examines, inspects and tests its emission from sources to make sure
that the emission is below the permissible limit. Hence, there will not be any significant
change in the status of sanitation and the community health of the area, as sufficient

measures have been taken and proposed under the EMP.

4) Transportation and Communication
Since the existing factory is having proper linkage for the transport and communication, the

development of this project will not cause any additional impact.

In brief, as a result of the expansion there will be no adverse impact on sanitation,
communication and community health, as sufficient measures have been proposed to be
taken under the EMP. The proposed expansion is not expected to make any significant

change in the existing status of the socio - economic environment of this region.

Page 74



ANNEXURE-IX

PROPOSED TERMS OF REFERENCE FOR EIA STUDIES

1. Project Description

e Justification of project.

e Promoters and their back ground

e Project site location along with site map of 5 km area and site details providing  various
industries, surface water bodies, forests etc.

e Project cost

e Project location and Plant layout.

e \Water source and utilization including proposed water balance.

e Product spectrum (proposed products along with production capacity) and process

o List of hazardous chemicals.

e Mass balance of each product

e Storage and Transportation of raw materials and products.

2. Description of the Environment and Baseline Data Collection
Micrometeorological data for wind speed, direction, temperature, humidity and rainfall
in 5 km area.

e Existing environmental status Vis a Vis air, water, noise, soil in 5 km area from the project
site. For SPM, RSPM, SO,, NOx.

e Ground water quality at 5 locations within 5 km.